

LUKI VIET NAM CO., LTD

THE CERTIFICATE OF ANALYSIS

LOT NO. :30072021

Name of Production		01004-04-85	Q(roll)	32	Backing	BOPP FILM
Place of Production		CHINA	Test conditions	25 °C/70%	Adhesive	Emulsion
Date of Production		2021.04.22	S(M/mm)	1280MM 3000M	Date of test	2021.04.23
Test standards		Q/XYZH002-2001				
No.	Test	Unit	Standard	Result	Evaluation	
1	Apperance	—	ROLL SIZE, NO FOLD, OUTSIDE SMOOTH, COLOR UNIFORM, NO SPOT, NO GLUE RUN OVER.	PASSED	PASSED	
2	Adhesive	µm	30	30	PASSED	
3	Length	m	3000	3000	PASSED	
4	Width	mm	1280	1280	PASSED	
5	Total Thickness	µm	67±2	68	PASSED	
6	Elongation	%	MD≤170 TD≤60	MD: 150 TD: 44	PASSED	
7	TENSION STRENGTH	N/25mm	≤97	96	PASSED	
8	Holding Power (25mmx25mm)	h	>100	>100	PASSED	
9	180°Peel Adhesion	N/25mm	>7	7.5	PASSED	
10	Initial Tack	#	>30	30	PASSED	
Conclusion and Explantation			PASSED			